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TRAILBGSS

Towbar Fitting Instructions

To Suit DAIHATSU TERIOS 4WD SX & DX 97-ON

Part Number QTDU250
Rating 1400Kg

Ensure all hardware items have been included.
Remove rear and side trims and fold back mat to allow access to wheel well.

Lift towbar up into position, making sure that shipping hook is inside slot of hitch box.

Line up no. 2 holes in side plates with holes in bottom face of chassis and support with jack.
Mark position of holes and remove towbar.
Using suitable tool remove body deadener from mounting points to allow towbar to sit flush.
NOTE: Be aware of brake line hoses when grinding and drilling.
Drill marked positions using 11mm drill.

From inside of vehicle drill out chassis rail holes (top section only) to 16mm.
Fit boot plates spacer tubes and bolts as per drawing.
Tighten all bolts to torque listing below.

Refit rear trim and mat.

RECOMMENDED ASSEMBLY TORQUE LISTING

Diameter Grade 8.8 Bolt

M6
M8
M10
M12
M14
M16

Nm
95
21.7
43.4
77.3
121.0
189.8
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TRAILBGSS

Towbar Fitting Instructions
To Suit DAIHATSU TERIOS 4WD SX & DX 97-ON
Part Number QTDU250
Rating 1400Kg

4-M10 x 120 COACH
4-M10 S/WASHER
4-M10 x1.5P NUT

4- SPACER TUBE 2- LOOSE PLATE
@16 x1.6 xBO 45 x 8 x 45 -10.5 8Q

2-M10 x40 -1.5P COACH
2-M10 S/WASHER
2-M10x1.6P NUT
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2-LOOSE PLATE |

40x6x100-10.5 3Q

2-LOOSE PLATE

1-TBM 5177
1-PULL PIN
1-RCLIP
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